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CONVECTION MOTOR

(STARTING 4/23/18)
ILLUS. PART NO. NAME OF PART AMT.
PL-65171
1 SC-113-76 Cap Screw 1/4-20 X 1 HeX Hd......oouii e 4
2 00-415780-00003  Wheel - Blower
3 00-960962-000G1  MoUNt = MOOF, FIONT.......cciiiiiiiiiiii ettt e e e e et e e e e e e et re e e e e e e e sbaeeeeesssannnn s 1
4 00-342159-00033  INSUIAtioN (28 X 33 X 1 IN.)uetiiiiiiiie ittt ettt e e et e e e eas AR
5 00-960963-00001  MOUNt = MOTOF, VWIAPPE .....iiieeeieeiiieteeeee e e e e e et e e e e e e e s et e e aeeeeeesasasbaaeeaeeeeeesasnnsaeeeesnnnnnanes 1
6 00-960964-00001  MOUNt = MO0, REAT........uiiiiiiiee ettt e e ettt e e e e e s e et e e aaeeeeesentaeeeeeaeeesesnnsaeeeesnnnnnnnen 1
7 00-961739-000G2 Motor, 208-240 VAC, 0.5 HP Motor Harness Included with Motor AR
00-962168-000G1T  MOLOr HAIMESS......veeeeieeeeeciieee ettt e e e e e et e e e e e e e et e e e e e e e e e esataeneeeeeseenssnaeaeees AR
8 NS-046-86 NUt ASSY. 5/16-18 KEPS HEX.....coiuiiiiiiiiie ittt 6
9 00-961831-00001  Pan - Drip, Motor
10 SC-037-75 Cap Screw 5/16-18 X 3/4 HeX HA... oottt 2
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CONTROL PANEL
(BEFORE S/N 482010857)

ILLUS. PART NO. NAME OF PART AMT.
PL-60994
1 00-960318-000GT  PANEL...cuiriiriiriiitiitiiteit ettt ettt h ettt b ekttt ettt ettt ettt a e et e e ene et e e e e 1
2 00-961207-00001
3 00-960329-00001
4 00-960329-00002  KNOD.......ueeuiiiieiii ettt ettt ettt ea et ae et e e e et e e e et et n e e Rttt ene e et e e et eneeene e e e e nneeeenees 1
5 FE-023-55 Holder - Fuse (15 AMP., 300 V. ).ttt sttt e e 2
6 FE-019-40 FUSE (15 AMP., B00 V.). .ttt eb ettt ene e e e nneeeaane 2
7 00-340324-00012  SWITCH (S.P.S. T, )ittt h e b bt beeeeebesbesbeseeseeseeseeeebeesbeesneaans 1
8 00-960302-00001  Switch Board (Fan Speed & Light).
9 00-960301-00001  TIMEI BOGI. ......cviuieuieiiitiitesieete ettt sttt s bbb e s se e bttt ettt et et e e eneebeenbeesnre e
10 00-960314-00001  Control Board Assy. (Temperature & Main Power Switch)............ccccooiiiiiiiiiiiieee 1
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ILLUS.
PL-61677

1

O ~NO O WN

PART NO.

00-962231-000G1
00-962339-00001
00-960329-00001
00-960329-00002
00-340324-00012
00-960302-00001
00-960301-00001
00-960314-00001

CONTROL PANEL
(STARTING S/N 482010857)

NAME OF PART

[ o] o T PSSP VSO PP P R UPOPOPPPPTN 1
SWIICN (S P S, T, ) ettt ettt st e e 1
Switch Board (Fan Speed & Light).........coiiiii it 1

Timer Board
Control Board Assy. (Temperature & Main Power Switch)
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ELECTRICAL COMPONENTS AND HEATING ELEMENT
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ELECTRICAL COMPONENTS AND HEATING ELEMENT

ILLUS. PART NO. NAME OF PART AMT.
PL-60996

1 00-959693-00001  Panel - COMPONENL.........uiiiiiiiiieiiieiee ettt ettt ettt e ettt e e stb e e e e e abbeeeeabeeeeeaabeeeeesabbeeesasnbenbnennnes 1

2 00-417934-000G1  Block AsSy. - POrcelain.........ccccovouieiieiiieeiieciie e

3 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

4 00-411497-000C5  Contactor (3-POIE).......ccuueiuiiiiieiiieiiei et

5 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......ccocoviiiiiiiiiiieiie e

6 FE-024-23 Bushing - EIECHriCal (SNAP).......cooiieeiiiieieee e e

7 00-410472-00008  Block - Terminal (3-Pole)................

8 00-417856-00001  Lug - Grounding (With Set Screw).....

9 00-424940-00002 Fan - Cooling (230 V.).....cocevvveennns
10 00-960123-00001  COVEI = FAN.....iiieiieeiiee ettt ettt e ettt e e ettt e e e eaeeeee e aaeeeeeaanseeeaeanseeeeaanseeeeasneeeensnnennnnnnnen
11 SD-039-78
12 00-960052-00001
13 00-959908-00001  HOOK = FAN COVET......ccoiiiiiiiiiiie ettt ettt ettt ettt e et e e e e b et e e e aabe e e e sabbeeesasbeeessneeesasnbbnbeennees 3
14 00-959747-00001  Element - HEating (208 V.)....co ittt et sttt ent e e e e 1
15 00-959747-00002  Element - HEatiNG (240 V.)....ce ittt ettt et e et et en e e e e e e 1
16 00-959747-00003  Element - HEating (480 V.)....ce ittt sttt e e sttt e e e e e 1
17 00-354431-00001  FIUE ASSY....uueiiuiieiieeteeitee ettt ettt h e et he e btk e e e bt sh et e bt e e he e e bt e sh et e bt e sabe e beeeabeenaeessbeeeeeeannnns 1
18 00-959957-00001  Light ASSY. (240 V.)...eeiimiiiieii e e s 1
19 00-961291-00002  Bulb - Halogen (230V) (240V) (A0W)....cc.eeieeieieieeeeee et see et steenae e e e nneeeeeees 1
20 00-958827-000G1  Thermostat (High Limit) (With Mounting Plate).............cooiiiiiioiie e 1
21 00-959753-00001  Probe GUuard & REtAINET.........c.cuiiiiiiiii ettt e e 1
22 00-353589-00001  Probe Temperature (SST) Solid State.........cooiiiiiiiiiiie e 1
23 00-960267-00001  Transformer (480 V. t0 240 V.) (480 V.) ..o ittt ettt a e e e 1
24 00-960054-000G1T  WIrE SEt (480 V. ). nniiiiieeiiie ittt ettt ekt e bt e e te e tee e bt e eabe e et eeebeeembeeaseaaneeenbeansseaaeaannnns 1
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VCS5E CONVECTION OVEN REPLACEMENT PARTS

ILLUS.
PL-60997

PART NO.

00-415780-00003
00-959698-00001
00-959955-00001
00-959695-00001
SC-113-65
WS-029-46
SC-132-01
00-959803-00001
NS-046-86
SC-113-78
00-342285-00001
00-358516-00002

CONVECTION MOTOR

(BEFORE 4/23/18)

NAME OF PART AMT.
WHheel - BIOWET (B0 HZ.)......eiiiiieiee ettt ettt e s 1
(070177 1V o) (o SRS UPPPP 1
LTIV F=Y i o) o POt 1

Mount - Motor

Cap Screw 5/16-18 x 1-1/4 Hex Hd

VVASIIET ...ttt e et e e e e e e e e e e e e e e e a————eaeeeaeaaaa———aaaaaeeaearaan

Nut Assy. 5/16-18 KEPS Hex

Cap Screw 1/4-20 X 3/4 HEX Hd........ooooiiiiieee ettt et 4
BUSKHING = PIASTIC. ..ottt e e e e e e e e e e e as 1
Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 Ph.).cc..coiiiiiiiiiie e 1
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ILLUS.
PL-61810

1

2

3

4

*5

6

7

8

9

10

11

12

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961737-000G1
00-961737-000G2

CONVECTION MOTOR

(ENERGY STAR)
NAME OF PART AMT.

Mach. Screw 1/4-20 X 4 RA. Hd........oooiiiiiiii e 4
Cover - Fan (60 Hz.).........ccccueee.
WHheel - BIOWET (B0 HZ.)......eiiiiieee ettt et e e e et e e e nneneeas 1
Spacer - Fan Housing (1/8 PP X 27/8)......uiiuieiiee ettt 4
Motor Mount ASSY........c.ceeviiiieiiiiiieeeiiins
Plate - Motor Mount....
Spacer - Motor.........cccceeveveveeiienenns
Cap Screw 5/16-18 X 3/4 HeX Hd.....cocueiiiiiiiiei e 2
Pan - DD, IMOTOT ...ttt ettt et ee e e e e eanne 1
NUt ASSY. 5/16-18 KEPS HEX....cuueiueeiieiieiteeiesiese ettt ena e neeeane 6
Motor ASSY. (120 V.) (B0 HZ.)....ceeeeeieeeteee ettt 1
Motor ASSY. (240 V.) (B0 HZ.)....oeeieeeieieeee ettt 1

* Before S/N 482046975 will need to order 00-962820-000G1 Motor Mount Kit
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VCS5E CONVECTION OVEN REPLACEMENT PARTS

DOOR ASSEMBLY
(BEFORE S/N 482010857)

ILLUS. PART NO. NAME OF PART AMT.
PL-60995

1 00-959087-00001  Screw 1/4-20 X 1-1/4 BIaCk Hd.........ccoriiiiiieiieeee e 4

2 00-957108-00001  Handle - Molded (BIACK)...........couiiiiiieieieeestee e 2

3 00-959783-00001  HINGE = MAIE......ccuiiiiiiieiiiie ittt ettt et r ettt n e et et 4

4 00-959784-00001  HINGE - FEMAIE.......cciiiiiieiieeeeee ettt e 4

5 00-962188-000G1  Panel - Door W/ GIass (INNEI) (LH)......ooiiiiiieiieeee et e e 1

6 00-962189-000G1  Panel - Door W/ GIass (OULEr) (LH).......ooiiiiiiiiii et 1

7 00-962190-000G1  Panel - Door W/ Glass (INNEI) (RH).....ccueiiiiiiii e 1

8 00-962191-000G1  Panel - Door w/ Glass (Outer) (RH)...

9 00-497586-00001  LatCh = DOOI ROMIET........coiiiieee ettt et e et e e et e e et e e e etee e e e snsaeeessaeeeennnnsnsnnnnnes
10 SC-115-51 Mach. Screw 10-32 X 1/2 Phil. TrusS Hd......c.ooiiiiiiiiiiic e 4
11 00-960118-000G1  Bracket - DOOr CatCh.........cocuiiiiiiiieiii ettt e e 1

00-497585-00001  Plate = SHHKE....c.ueeuiiitieieitieieiee e ettt

12 00-959771-00001  Seal - Door (Side)

13 00-959772-00001  Seal - DOOK (BOMOM)......coiuiiiiiii ittt ettt ettt et e et e e ebeeesteeeanbeesaeeantseaaeaannns 1
14 00-959770-00001  SEaI - DOOT (TOP)...eeeriiieririeeresieete sttt sttt sre e st ettt eee et se e et e sae e eeeaee e e ebeenenbeeebneeeneeas 1
15 00-960053-00001  SWItCH = DIOOT.......cctiiiierieiieite ettt ettt sttt et n et n e e e e e 1
16 00-959769-00001  COVET = HINGE ACCESS. ... e iutiitieiutieeiee ettt ettt sttt et sh e et e e se e bt e bt e bt e sae e et e e sabeenbeesnbbeeeeeannes 2
17 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cocoiiiiiiiiiiieiie e 4
18 00-962524-000G1  Frame - DOor W/ HINGE (LH)......ootiiiiieiiiee ettt e e 1
19 00-962524-000G2 Frame - Door W/ HINGE (RH)....c..uiiiiiiiieiie ettt e 1
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PL-61679

DOOR ASSEMBLY
(STARTING S/N 482010857)

-18 -

F-43338 Rev. F (February 2023)
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PART NO.

00-959087-00001
00-957108-00001
00-962063-000G1
00-962594-000G1
00-962595-000G1
00-962064-000G1
00-497586-00001
SC-115-51
00-962086-00001
00-962094-00001
00-959772-00001
00-959771-00001
00-959770-00001
00-962492-000G1
00-962082-000G1
00-357837-00001

DOOR ASSEMBLY
(STARTING S/N 482010857)

NAME OF PART

Screw 1/4-20 X 1-1/4 BIack Hd......ccooiiiiiiee e
Handle - Molded (Black)..............
Door Assy. (LH) (Incls. Handle)...
Panel - DOOr W/GIASS (OULET).......eiiiiiiiieiiiesiee ettt ettt e e e e
Panel - DOor W/GIASsS (INNEF)......couuiiiiiiiee et e e
Door Assy. (RH) (Incls. Handle)..
(= 1 (o] TR I To Yo gl (o)1= PSP

Mach. Screw 10-32 X 1/2 Phil. TrusS Hd......c.ooiiiiiiiiiii e 4
HINGE = FEMAIE. ...ttt et ettt e et e e et e e e e bt e e e anneeeaaaaaaanns

2] (0T QRS (o] PSPPI

Seal - Door (Bottom)...
ST I oY) o (5] 1o 1= TSP PO PP

1T R ToTo] o o] o) ST PPUPPPPPR 1
DOOT SWItCN ASSY.....e ittt ettt a e bttt e bt e st e e st e eena e nabeenbae e e e e anne 1
FrAME ASSY ...ttt e bttt r e e e e e e e as 2
S€al - DOOI ENG....oiiiiiiieii et e e e 1
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PL-60998

PANELS
(BEFORE S/N 482010857)
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VCS5E CONVECTION OVEN REPLACEMENT PARTS

PANELS
(BEFORE S/N 482010857)
ILLUS. PART NO. NAME OF PART AMT.
PL-60998

1 00-961507-000G1  Upper CoSMELIC ASSEIMDIY.......ciuiiiiiiiiieiii ettt sttt e e e 1

2 00-427617-00001  FIUE = DEFIECION......eei et eiee ettt e et e st e et e e ettt e e e s sbeeeeansaeeeansaeeeassaeeeanseeeensnnsnsnnnnnes 1

3 00-354431-00001

4 00-427082-00001

5 00-959793-00001

6 SD-008-27

7 00-959794-00001

8 00-424157-000G7 Leg Assembly for Caster and Foot (Painted Black)...

9 00-959525-00001  Rack Guide ASSY (FOr Stand).........ccciiiiiriiiieieiieisee e AR
10 00-960125-00001  Shelf - Under Oven (FOr Stand).........couee it AR
11 00-959922-00001  Trim - COSMEtIC BOMOM.......uiiiiiiiiiiitiee et 1
12 00-959708-00001  RACK GUIAE ASSY....cueiiiiiieiiiiieitieieeste ettt sttt sttt a e et e et e e e e e b e e eees 2
13 00-959523-00001  RACK ASSY....eeiueiiieiiiie ettt ettt s e et e s e s e r e e e e e 5
14 00-959688-00001  Panel - COSMELIC LEft.......ccoiiiiieiiiiie ettt et e et e e e st e e e sse e e e ensaeeeennnnensnnnnnes 1
15 00-957916-00001  Nameplate - VUICAN (T-1/4 IN.)..eiitiiiiie ettt e e 1
16 00-417063-00001  Strap - Tie Down AR
17 00-357047-00001  Caster - Swivel (Without Brake).........c..oooieiiiioiiei e AR
18 00-357047-00002  Caster - SWivel (With Brake).........cccooiiiiiiiiiiceee et AR
19 00-357093-00001  RING = LOCKING. ...ttt ettt b e ettt b e e ee s AR
20 00-288946-00002  Foot - AdJUSLabIE (1-5/8) (SST)....uuireeiuieiiiieeiie ettt AR
21 00-343634-00001  Caster (Swivel With Brake) (7.5 In.)... AR
22 00-343634-00002  Caster (RIgid) (7.5 IN.)...ccuiiiiiiiiiie ettt AR
23 00-960288-000GT LG (8 IN.) .ttt r et n e e AR
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ILLUS.
PL-61678

PART NO.

00-424141-00002
00-426839

00-427617-00001
00-354431-00001
00-424140-00002
00-428104-00001
00-962076-00001
00-962167-00001
00-961658-00001
00-962397-00001
00-962396-00001
00-962084-00001

PANELS
(STARTING S/N 482010857)
NAME OF PART AMT.

e T (51 1 1) USSP PPORRPP 1
PNl = BACK ASSY....cutiiitie ittt bbbt e e e e 1
[ UL I =Y 1= o1 o PSP 1
Flue Assy

Panel - OULIET (RH) (SST ). uuiiiiiieiiieeiie ettt ettt e st s st e et e et e e seeenaeesaseensneaaeeennes 1
GUIAE = RACK (LH). .ttt ettt ettt e et e e bt e et e et eesaeeesseeaensneaaaean 2
B I =T 1 (o 3 o P UUPURN 1
LI (T e o TP PUPU RN

Support - Door Catch
Hinge - Male (Lower)
Hinge - Male (Upper)

Panel - Outer (LH)

-23-

F-43338 Rev. F (February 2023)



VCS5E CONVECTION OVEN REPLACEMENT PARTS

FORM 43338 Rev. F FEBRUARY 2023 PRINTED IN U.S.A.



